Naisurv 15

Water and Wastewater
Management in the Oil
Refining and Re-refining
Industry

(Edition 2)

J.E. Burgess, T. Mocumi, D-R. Southgate
‘i ‘ /

!!!!!



NATSURV 15

Water and Wastewater Management in the

Oil Refining and Re-refining Industry
(Edition 2)

Report to the
Water Research Commission

by
J.E. Burgess'?, T. Mocumi', D-R. Southgate’

1 1sle Utilities
2 University of Cape Town

WRC Report No. TT 927/23
ISBN 978-0-6392-0570-0

December 2023

i

WATER
RESEARCH
COMMISSION



Obtainable from

Water Research Commission

Bloukrans Building, Lynnwood Bridge Office Park
4 Daventry Street

Lynwood Manor

Pretoria

0084

South Africa

orders@wrc.org.za or download from www.wrc.org.za
The publication of this report emanates from a directed project titled Revision of NATSURV 15: Water and
[...]
* 1 barrel = 0.159 m?®

1 barrel = 0.136 tons

*1£=0.001 m?

SEV = 0.8 /£ x 0.001 m®/{ x 100,000 bpd / (0.136 t/b x 0.159 m3/b) = 2.97 m?/t
Natref: Sasol stated that Natref processes crude oil with a conversion rate of more than 90%, which led us to
expect that Natref refinery had a lower SEV than other refineries in South Africa. TotalEnergies stated that
Natref has achieved a 20% reduction in its SEV due to its waste reduction programme and ISO certification.
Using the same conversion factors as above, we can calculate the predicted SEV as follows:

SEV =0.8 #/t x (1-0.2) x 0.001 m*t x 110,000 bpd / (0.136 t/b x 0.159 m?b) = 2.38 m?/t

Therefore, the estimated SEV of Natref refinery is about 2.38 m? /ton of crude oil processed.

Please note that these are only estimates based on the assumptions stated here and may not reflect
the true specific effluent volumes of the refineries or plants. For example Astron has two crude
distillation trains, while Engen has one, meaning that while they are similar sizes, their configurations
differ and the assumption of applying Engen’s 0.8 €/€ is not completely accurate.

31




NATSURYV 15: Water and Wastewater Management in the Qil Refining and Re-refining Industry

Pearce and Whyte (2005) reported in the first edition of the NATSURV 15 that the SEV based on the volume
of water discharged per mass of feedstock processed varied from 0.26-0.41 m31t in the crude oil refineries to
0.57-2.34 m3/t in the synfuels refineries. Our calculations result in SEVs approximately an order of magnitude
higher than the 2005 data. This is unlikely to be realistic.

While the specific data regarding average feedstock consumption and SEV for the refineries in recent years is
not available, it is reasonable to assume that these results would not have changed significantly since 2005.
The nature of refinery operations has generally remained consistent over the years, with periodic upgrades
and maintenance to meet regulatory requirements and improve efficiency. Advancements in technology and
evolving environmental standards may have influenced some refineries to adopt more sustainable practices,
potentially lowering SEVs over the past ten to twenty years. Therefore, we turn to published literature.

According to the literature, the wastewater generated during the crude oil refining process typically ranges
from 0.4 to 1.6 times the volume of the crude oil being processed (Aljuboury et al., 2019). The results of this
analysis are summarised in Table 8, which illustrates the relationship between water consumption and effluent
generation for different sizes of refinery. However, the International Energy Agency (IEA) forecast to 2028
(IEA, 2023) estimated a global average SEV of 1.38 m?/ton feedstock processed. This is only an approximation
based on assumptions and may not reflect the actual SEV of different refineries or regions.

Table 8: Water consumption and effluent generation (Smith, 2018)

Refinery Size Total Water Consumption Total Annual Effluent Generated on Site
(Me /year) (Me/year)

Small - Medium 500 - 1500 150 - 300
Medium - Large 2000 - 4000 1000 - 1900

On average, in a medium to large crude refinery, approximately 40-50% of the fresh water taken in is
discharged as effluent. For small to medium synthetic fuel plants, this percentage increases to about 60-70%.

The lack of consensus between Pearce and Whyte (2005), our calculated estimates, and information in the
public domain indicates that only the owners of operating refineries can provide the SEV values or the actual
data to calculate them with confidence.

The SEV values in the literature for crude oil refineries range from 0.14 to 1.14 m?3/t, with an average of
0.57 m3/t (SAPIA, 2019). The values depend on the level of wastewater treatment and reuse in the refineries.
For example, one study found that the SEV values for crude oil refineries in India ranged from 0.26 to 0.60 m?3/t,
with an average of 0.40 m3/t, after implementing wastewater treatment and reuse systems (Ding et al., 2022).

The literature values for synfuels refineries’ SEVs are generally higher than those for crude oil refineries, due
to the higher water intensity and complexity of the synfuels production processes: from 0.71 to 3.57 m3/t, with
an average of 2.14 m3/t (SAPIA, 2019). The SEV values depend on the type of synfuels technology and
feedstock used. For example, one study found that the SEV values for coal-to-liquids (CTL) refineries ranged
from 1.71 to 3.57 m3t, while the SEV values for gas-to-liquids (GTL) refineries ranged from 0.71 to 1.71 m3/t
(U.S. Energy Information Administration, 2022).

5.1.1 Effluent characteristics (pollutant loads)

The small to medium-sized refinery identified pH, chemical oxygen demand (COD), total suspended solids
(TSS), and oil content as the primary pollutants to be removed from their wastewater. The larger refineries
emphasised that TSS and phenols posed the greatest problems at their facilities. These contaminants can be
problematic due to various reasons. High levels of COD indicate a high organic load in the wastewater, which

32



NATSURYV 15: Water and Wastewater Management in the Qil Refining and Re-refining Industry

can lead to oxygen depletion and harm aquatic life if discharged into receiving bodies of water. Elevated TSS
levels can cause sedimentation, leading to reduced light penetration and disrupted ecosystems. Oil
contamination poses risks of toxicity and environmental harm, while phenols can be toxic and persistent
pollutants. Non-compliance with water quality regulations can lead to legal penalties by the regulator and
possible cancellation of the refineries water use licenses.

Although the South African refineries surveyed had limited and fragmented data regarding the characteristics
of their effluent streams, Table 9 summarises the refineries’ effluent quality prior to discharge in comparison
to the data from the first edition of the NATSURV 15 published in 2005. The concentration ranges of these
contaminants varied significantly between sites: pH levels were relatively stable across the board, ranging
between 7 and 8. Compared to the 2005 NATSURYV report, the concentrations of Oil and Grease in the small-
medium and medium-large refineries were notably lower, ranging from 5-10 mg/f and 1-2 mg/{, respectively.
This reduction in Oil and Grease levels may be attributed to improved operational practices and stricter
environmental regulations implemented since 2005.

Table 9: Effluent characteristics at participating refineries

Refinery size Total effluent Oil and COD (mg/e) TSS NH;  Sulphide  Phenol

volume Grease (mg/e) | (mg/e) (mg/e)
(Me/year) (mgle)

Small - Medium 150 - 300 5-10 4000 - 6000 | 50-100 7-8 15-30 | 05-15 nd

2023

Medium - Large | 1000 - 1900 1-2 100 - 400 10-15 7-8 0-10 0-1 05-3

2023

Pearce and 1145 - 3048 3.6-27 179 - 837 n.d. 72-92 | 12-24 | 0.1-88 3-8

Whyte (2005)

The small-medium refinery exhibited higher COD levels, ranging from 4000-6000 mg/{, while the medium-large
refineries had lower COD levels ranging from 100-400 mg/t. The 2005 NATSURYV reported COD levels
between 179-837 mg/L.

The TSS concentrations in the small-medium refinery ranged from 50-100 mg/f, while the medium-large
refineries had concentrations between 10-15 mg/{. The higher TSS levels in the small-medium refinery can be
attributed to the nature of synthetic fuel refining processes, which generate solid by products or residues.
Crude oil refining processes generally produce less solid waste, resulting in lower TSS levels.

Ammonia concentrations in the small-medium refinery wastewater ranged from 15-30 mg/t, whereas the
medium-large refineries had concentrations between 0-10 mg/f. These ranges are quite similar to the 2005
NATSURYV data, which reported concentrations ranging from 1.2-24 mg/t. The observed sulphide levels were
relatively similar in this study, with concentrations ranging from 0.5-1.5 mg/{ in the small-medium refinery and
0-1 mg/t in the medium-large refinery. The 2005 data indicated average industry levels between 0.1-8.8 mg/t,
suggesting a considerable reduction since then, likely due to cleaner fuel regulations implemented since the
last Edition of this survey was released.

Similarly, the phenol concentrations in the medium-large refineries ranged from 0.5-3 mg/t, significantly lower
than the values reported in the 2005 report (3-8 mg/f). The decrease in phenol levels can be attributed to
improvements in refining processes and the adoption of cleaner technologies.

Figure 14 shows the frequency of wastewater treatment methods reported by the refineries. All three used
desalter oil/water separation, AP| separation (a gravity separation device designed according to API 421), and
dissolved air flotation (DAF) as primary treatment processes. Additionally, two refineries employed sludge
treatment to manage the solid residues generated by the treatment process.

33



NATSURYV 15: Water and Wastewater Management in the Qil Refining and Re-refining Industry

One of the refineries specified the use of aerated lagoons for secondary treatment, which involves utilising
oxygen and microbial activity to break down organic compounds further. This refinery also mentioned off-site
disposal of the treated effluent, indicating that they transport the treated wastewater to an external facility for
further treatment.

Another refinery uses a combination of flow and concentration equalisation to stabilise and regulate the flow
and concentration of wastewater entering their treatment system. They use a moving bed bioreactor (MBBR)
and clarifiers.

Number of refineries
o = N w
2
2
7/
I
(o)
> R
I
Y
I
I
« 1l

Figure 14: Wastewater treatment processes implemented at surveyed refineries

These practices are consistent with international literature, which describes two generic stages of treatment to
ensure effective removal of free oil from the wastewater before entering biological treatment (Figure 15). This
is achieved through the utilisation of an API separator followed by DAF or induced air flotation (IAF) unit. The
wastewater then undergoes equalisation to mitigate variations in flow and concentration. Subsequently, it
enters the aeration tank for biological treatment, followed by clarification. Finally, the clarified effluent proceeds
to tertiary treatment (usually chlorine disinfection) before discharge.

Qil to Qil to
Slop ! Slop
Refinery Primary Secandary Biological Tertiary Effluent
Wastewater| lWater = Oiliwater *Equalization ™ Troatment | Clenfication—1 1 o stment '
Separation Separation
Sludge Sludge

Figure 15: Typical refinery wastewater treatment processes (IPIECA, 2010)

34



NATSURYV 15: Water and Wastewater Management in the Qil Refining and Re-refining Industry

5.2 WATER LEAVING THE REFINERY

5.2.1 Wastewater

Refinery wastewater comes into contact with hydrocarbons during the refining processes. This wastewater
can also include water that is rejected from boiler feedwater pre-treatment processes or produced during
regenerations. Additionally, it encompasses cooling tower blowdown and once-through cooling water that exits
the refinery. Typically, once-through cooling water is discharged without undergoing treatment, while the
treatment of cooling tower blowdown and wastewater from raw water treatment may vary depending on the
specific refinery and its environmental regulations (Gary et al., 2007; Speight, 2015).

Contaminated wastewater is usually directed to on-site wastewater treatment plants within the refinery, or it
can be pre-treated and sent to local municipal treatment works or third-party treatment facilities for further
purification. On the other hand, water that has minimal or no direct contact with hydrocarbons can be
considered for reuse either after undergoing treatment at the wastewater treatment plant or by implementing
additional treatment processes to remove suspended solids and contaminants (Gary et al., 2007; Reed et al.,
2016).

5.2.2 Steam losses

Excess low-pressure steam, generated during refinery operations, is often released to the atmosphere, while
tracing steam may be vented at specific locations within the facility. Implementing efficient steam management
practices can help minimise excess steam production and reduce the need for venting (Gary et al., 2007).

Blowdown is the process of releasing water from a boiler or cooling system to remove impurities or prevent
the build-up of dissolved solids. The amount of water lost through blowdown can vary based on the specific
refinery and its operational parameters. However, blowdown is a common practice to maintain the quality of
water in the system, and it can contribute to significant water losses.

Steam traps are devices used to discharge condensate and non-condensable gases with a negligible loss of
live steam. Inefficient or malfunctioning steam traps can result in the loss of valuable condensate and live
steam. This can contribute to water losses, as the condensate is essentially treated water that has been
heated. Properly functioning steam traps are crucial for reducing water losses and improving the overall
efficiency of steam systems. Inefficient traps can lead to increased water consumption.

5.2.3 Cooling tower losses

These losses occur as a result of evaporation in cooling towers. This evaporation leads to a portion of the
water being carried away by the airflow, known as cooling tower drift. When evaluating the overall water
balance in a refinery, it is essential to consider these anticipated losses from steam and cooling towers (Gary
et al., 2007; Speight, 2015). As a general guideline, for every 5.5°C increase in water temperature,
approximately 1% of the total water mass is lost through evaporation. Cooling tower evaporation is the primary
source of water loss within the refinery plant, accounting for a significant proportion (approximately 65-90%)
of the total water consumption (Nabzar and Duplan, 2011).

35



NATSURYV 15: Water and Wastewater Management in the Qil Refining and Re-refining Industry

5.2.4 Water in product

Although the amount is relatively small due to strict product quality specifications, there is still a small quantity
of water that accompanies certain refinery products. This can be attributed to factors such as product
formulation, storage conditions, or incidental water content during the refining process (Speight, 2015).

36



NATSURYV 15: Water and Wastewater Management in the Qil Refining and Re-refining Industry

CHAPTER 6: IMPLEMENTATION OF WATER, WASTEWATER,
AND ENERGY BEST PRACTICE

6.1 WATER AND WASTEWATER

The water, wastewater, and energy consumption best practices that have been implemented, planned, or in
progress in the participating refineries are presented in Table 10. No refineries practised once-through cooling,
suggesting a general preference for more efficient cooling approaches.

The first edition NATSURV 15 made no mention of the best practices employed at that time, however, Pearce
and Whyte (2005) did indicate that most refineries relied on air-cooling, along with other cooling methods such
as open cooling water systems.

Regarding condensate recovery, not all the refineries included in the 2005 survey had implemented such
measures. Interestingly, that this trend has persisted. It appears that condensate recovery is still not widely
adopted.

The recycling of treated effluent for reuse on site was not extensively implemented in 2005. However, the
current survey shows that three refineries had or were in the process of implementing water recycling. This
suggests a growing recognition of the importance of effluent recycling for sustainable water management in
support of water security, consistent with the 2023 and 2022 CDP reports (Sasol, 2022; TotalEnergies, 2023).

Table 10: Water and wastewater practices implemented by surveyed refineries

Best practice initiative Implemented In progress Planned for future
Water submetering 1 - -

Energy submetering 1